Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) UT (kHz) T(ms)
NVNT a 5180 Antl 77.83 1.09 5.59 0.179
NVNT a 5200 Antl 77.83 1.09 5.59 0.179
NVNT a 5240 Antl 77.39 1.11 5.62 0.178
NVNT a 5180 Ant2 76.52 1.16 5.68 0.176
NVNT a 5200 Ant2 76.86 1.14 5.68 0.176
NVNT a 5240 Ant2 76.52 1.16 5.68 0.176
NVNT n20 5180 Antl 75.69 1.21 6.06 0.165
NVNT n20 5200 Antl 75.58 1.22 6.1 0.164
NVNT n20 5240 Antl 75.23 1.24 6.1 0.164
NVNT n20 5180 Ant2 75.58 1.22 6.1 0.164
NVNT n20 5200 Ant2 75.69 1.21 6.06 0.165
NVNT n20 5240 Ant2 75.23 1.24 6.1 0.164
NVNT n20 5180 Sum 75.23 1.24 6.1 0.164
NVNT n20 5200 Sum 75.58 1.22 6.1 0.164
NVNT n20 5240 Sum 75.58 1.22 6.1 0.164
NVNT n40 5190 Antl 66.01 1.8 9.9 0.101
NVNT n40 5230 Antl 66.67 1.76 9.8 0.102
NVNT n40 5190 Ant2 66.67 1.76 9.8 0.102
NVNT n40 5230 Ant2 65.79 1.82 10 0.100
NVNT n40 5190 Sum 65.36 1.85 10 0.100
NVNT n40 5230 Sum 65.36 1.85 10 0.100
NVNT ac20 5180 Antl 73.27 1.35 6.76 0.148
NVNT ac20 5200 Antl 73.27 1.35 6.76 0.148
NVNT ac20 5240 Antl 73.27 1.35 6.76 0.148
NVNT ac20 5180 Ant2 73.76 1.32 6.71 0.149
NVNT ac20 5200 Ant2 73.76 1.32 6.71 0.149
NVNT ac20 5240 Ant2 73.27 1.35 6.76 0.148
NVNT ac20 5180 Sum 73.27 1.35 6.76 0.148
NVNT ac20 5200 Sum 73.27 1.35 6.76 0.148
NVNT ac20 5240 Sum 73.27 1.35 6.76 0.148
NVNT ac40 5190 Antl 63.12 2 11.24 0.089
NVNT ac40 5230 Antl 63.12 2 11.24 0.089
NVNT ac40 5190 Ant2 62.41 2.05 11.36 0.088
NVNT ac40 5230 Ant2 63.12 2 11.24 0.089
NVNT ac40 5190 Sum 63.12 2 11.24 0.089
NVNT ac40 5230 Sum 62.41 2.05 11.36 0.088
NVNT ac80 5210 Antl 56.03 2.52 15.38 0.065
NVNT ac80 5210 Ant2 55.17 2.58 15.63 0.064
NVNT ac80 5210 Sum 54.7 2.62 15.63 0.064
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Swept SA
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Swept SA
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Swept SA
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Swept SA
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Report No: SSP24110368-3E FCC ID: 2AD2W-LUMAS500
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Swept SA
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500
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FCC ID: 2AD2W-LUMAS500
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FCC ID: 2AD2W-LUMAS500
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Freq Offset
0 Hz

Scale Type

Log Lin

Duty Cycle NVNT ac20 5200MHz Ant2
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Report No: SSP24110368-3E FCC ID: 2AD2W-LUMA500

. Keysight Spectrum Analyzer - Swept SA

] RL RF 500 AC SENSE:PULSE| | [03:03:54 PMDec 20, 2024
Center Freq 5.240000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Dffset 2.68 dB
Ref 20.00 dBm

5.240000000 GHz

8.000000 MHz
Man

Auto

MKR| MODE TRC| SCL! FUNCTION FUNCTION WIDTH FUNCTION VALUE =

1 III-II—EEEI'!B 12 84dBm| |

Freq Offset
0 Hz

Scale Type

A
=]

SENSE:PULSE

#Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.69 dB
1LD dBidiv Ref 20.00 dBm
ogvA

5.180000000 GHz

CF Step
8.000000 MHz
Man

Auto

MKR| MODE TRC| SCL! FUNCTION FUNCTION WIDTH FUNCTION VALUE =

1 III-II_IEEI'!B 10 54dBm| |
A N [1[t]  2140us| 977dBm| | T 000000 ]

| ]
3 -.I. [ 3620ps|  8.85dBm| I Freq Offset
4 I ] 0H
5 I I I - &
6 I I [
7 I - ] [ ]
s I - 1] ] Scale Type
9 - 1] ]
10 I ]
11 [ | _— I - =
T

=
@
o
@
3
d
@

Duty Cycle NVNT ac20 5180MHz Sum
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Swept SA

RF AC SENSE:PULSE

Center Freq 5.20000000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.68 dB
Ref 20.00 dBm

21 3

Center 5.200000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

peT 4 .
Mkr1 146.0 ps

7.12 dBm

Span 0 Hz

Sweep 10.00 ms (10001 pts

FUNCTION WIDTH

ICTION VALUE

»

m

1

-
c

5.200000000 GHz

8.000000 MHz
Man

Auto

Freq Offset
0 Hz

Scale Type

Log Lin

Duty Cycle NVNT ac20 5200MHz Sum

. Keysight Spectrum Analyzer - Swept SA
500 AC

] RL RF SENSE:PULSE

Center Freq 5.2400000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.68 dB
Ref 20.00 dBm

Center 5.240000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

DET [ N
Mkr1 36.00 ps

8.32 dBm

Span 0 Hz

Sweep 10.00 ms (10001 pts

FUNCTION WIDTH

ICTION VALUE

»

m

1

-
c

5.240000000 GHz

CF Step
8.000000 MHz
Man

Auto

Freq Offset
0 Hz

Scale Type

Log Lin

Duty Cycle NVNT ac20 5240MHz Sum
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Report No: SSP24110368-3E FCC ID: 2AD2W-LUMAS500

s Keysight Spectrum Analyzer - Swept SA
RF s AC SENSE:PULSE|
Center Freq 5.190000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET
Mkr1 34.00 ps
Ref Offset 2.68 dB
Ref 20.00 dBm 8.29 dBm

13

5.190000000 GHz

Center 5.190000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
o 3anous|  aoaBm| | Tl
T seoows|  @23sdem[ | ]
[ i750us| __i360dBm[ [ | ] FreqOffset
- ] 0Hz
-8
) S BN I S [
-]
-] Scale Type
-]
10 I I R R R | i
- [ —— | ——— @8
MSG STATUS

Duty Cycle NVNT ac40 5190MHz Antl

s Keysight Spectrum Analyzer - Swept SA
] RL RF 30Q AC SENSE:PULSE|
Center Freq 5.230000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET
Mkr1 31.00 ps
Ref Offset 2.68 dB
Ref 20.00 dBm 7.29 dBm

5.230000000 GHz

Center 5.230000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
o 3ioous|  7aoaBm|
T e3o0us|  oreedBm[ | | ]
[ i720us| _Af03dBm[ | | ] Freq Offset
- - ] 0Hz
-8
) S BN I S [
-]
-] Scale Type
-]
10 I I R R R | Lin
@ P | ! | B
MSG STATUS

Duty Cycle NVNT ac40 5230MHz Antl

FCC Test Report Page 17 of 133



Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Swept SA

RF AC SENSE:PULSE

Center Freq 5.19000000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.68 dB
Ref 20.00 dBm

peT 4
Mkr1 74.00 p

S

0.58 dBm

»

m

1

5.190000000 GHz

8.000000 MHz
Man

Auto

Freq Offset
0 Hz

Scale Type

Log Lin

Center 5.190000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts
MKR| MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE
| ]
. ]
[ 2150 us] ]
] [ ]
] [ ]
] [ ]
] [ ]
- 1 ]
- 1 ]
1] [ ]
I [ ]
MSG STATUS

Duty Cycle NVNT ac40 5190MHz Ant2

. Keysight Spectrum Analyzer - Swept SA
500 AC

] RL RF SENSE:PULSE

Center Freq 5.2300000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.68 dB
Ref 20.00 dBm

Center 5.230000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

peT 4
Mkr1 11.00 p

S

-6.01 dBm

Span 0 Hz

Sweep 10.00 ms (10001 pts

MKR| MODE TRC| SCL Y
-6.01 dBm
-25.29 dBm

2.00dBm

FUNCTION FUNCTION WIDTH

-
c

ICTION VALUE

»

m

1

5.230000000 GHz

CF Step
8.000000 MHz
Man

Auto

Freq Offset
0 Hz

Scale Type

Log Lin

Duty Cycle NVNT ac40 5230MHz Ant2

FCC Test Report

Page 18 of 133



Report No: SSP24110368-3E FCC ID: 2AD2W-LUMAS500

s Keysight Spectrum Analyzer - Swept SA
RF s AC SENSE:PULSE| [
Center Freq 5.190000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET L N
Ref Offset 2.68 dB Mkr1 33.00 ps|

Ref 20.00 dBm -15.41 dBm

5.190000000 GHz

Center 5.190000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH UNCTION VALUE =~
[
Freq Offset
0O Hz
I
Scale Type
Log Lin

MSG STATUS

Duty Cycle NVNT ac40 5190MHz Sum

s Keysight Spectrum Analyzer - Swept SA
] RL RF 30Q AC SENSE:PULSE|
Center Freq 5.230000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

peT 4
Mkr1 119.0 ps

Ref Offset 2.68 dB
Ref 20.00 dBm 7.61 dBm

5.230000000 GHz

Center 5.230000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man

FUNCTION FUNCTION WIDTH FUNCTION WALUE

»

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

Duty Cycle NVNT ac40 5230MHz Sum
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Report No: SSP24110368-3E FCC ID: 2AD2W-LUMAS500

s Keysight Spectrum Analyzer - Swept SA
RF s AC SENSE:PULSE|
Center Freq 5.210000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET
Mkr1 50.00 ps
Ref 20.00 dBm -33.36 dBm

5.210000000 GHz

Center 5.210000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =~ =~
 sooows|  3asedem| [ T
[ fotOus[ S47ddgm[ [ |
[ tesOws|  s09dBm[ | [ | Freq Offset
S S S OHz
) S S N -
e R
) S S
- Scale Type
-
10 T e L
11 I N O N N ——wkw -
MSG STATUS

Duty Cycle NVNT ac80 5210MHz Ant1

s Keysight Spectrum Analyzer - Swept SA
] RL RF 30Q AC SENSE:PULSE|
Center Freq 5.210000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET
Mkr1 59.00 ps
Ref 20.00 dBm -34.10 dBm

5.210000000 GHz

Center 5.210000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man

Y FUNCTION FUNCTION WIDTH FUNCTION WALUE

»

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

Duty Cycle NVNT ac80 5210MHz Ant2
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Report No: SSP24110368-3E FCC ID: 2AD2W-LUMAS500

s Keysight Spectrum Analyzer - Swept SA
AC SENSE:PULSE| |
#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET L N
Ref Offset 2.68 dB Mkr1 21.00 ps|

Ref 20.00 dBm 4.51 dBm

5.210000000 GHz

Center 5.210000000 GHz Span 0 Hz

Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man

FUNCTION FUNCTION WIDTH FUNCTION VALUE =

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

Duty Cycle NVNT ac80 5210MHz Sum
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl 11.72 1.09 12.81 24 Pass
NVNT a 5200 Antl 11.23 1.09 12.32 24 Pass
NVNT a 5240 Antl 11.19 111 12.3 24 Pass
NVNT a 5180 Ant2 11.42 1.16 12.58 24 Pass
NVNT a 5200 Ant2 11.09 1.14 12.23 24 Pass
NVNT a 5240 Ant2 10.89 1.16 12.05 24 Pass
NVNT n20 5180 Antl 10.64 1.21 11.85 24 Pass
NVNT n20 5200 Antl 10.22 1.22 11.44 24 Pass
NVNT n20 5240 Antl 10.06 1.24 11.3 24 Pass
NVNT n20 5180 Ant2 10.28 1.22 11.5 24 Pass
NVNT n20 5200 Ant2 10 1.21 11.21 24 Pass
NVNT n20 5240 Ant2 9.88 1.24 11.12 24 Pass
NVNT n40 5190 Antl 9.71 1.8 11.51 24 Pass
NVNT n40 5230 Antl 9.41 1.76 11.17 24 Pass
NVNT n40 5190 Ant2 9.63 1.76 11.39 24 Pass
NVNT n40 5230 Ant2 9.44 1.82 11.26 24 Pass
NVNT ac20 5180 Antl 9.5 1.35 10.85 24 Pass
NVNT ac20 5200 Antl 9.04 1.35 10.39 24 Pass
NVNT ac20 5240 Antl 8.95 1.35 10.3 24 Pass
NVNT ac20 5180 Ant2 9.25 1.32 10.57 24 Pass
NVNT ac20 5200 Ant2 8.88 1.32 10.2 24 Pass
NVNT ac20 5240 Ant2 8.77 1.35 10.12 24 Pass
NVNT ac40 5190 Antl 8.6 2 10.6 24 Pass
NVNT ac40 5230 Antl 8.3 2 10.3 24 Pass
NVNT ac40 5190 Ant2 8.43 2.05 10.48 24 Pass
NVNT ac40 5230 Ant2 8.15 2 10.15 24 Pass
NVNT ac80 5210 Antl 7.96 2.52 10.48 24 Pass
NVNT ac80 5210 Ant2 7.77 2.58 10.35 24 Pass

Note: Total power=Conducted power + Duty factor

FCC Test Report
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Report No: SSP24110368-3E FCC ID: 2AD2W-LUMAS500

MIMO mode:
Condition Mode Frequency | Antenna Conducted Duty Factor | Total Power Limit Verdict
(MHz) Power (dBm) (dB) (dBm) (dBm)
NVNT n20 5180 Antl 7.22 1.24 8.46 24 Pass
NVNT n20 5180 Ant2 6.57 1.24 7.81 24 Pass
NVNT n20 5180 MIMO 9.92 1.24 11.16 22.13 Pass
NVNT n20 5200 Antl 6.84 1.22 8.06 24 Pass
NVNT n20 5200 Ant2 6.35 1.22 7.57 24 Pass
NVNT n20 5200 MIMO 9.61 1.22 10.83 22.13 Pass
NVNT n20 5240 Antl 6.75 1.22 7.97 24 Pass
NVNT n20 5240 Ant2 6.31 1.22 7.53 24 Pass
NVNT n20 5240 MIMO 9.55 1.22 10.77 22.13 Pass
NVNT n40 5190 Antl 6.44 1.85 8.29 24 Pass
NVNT n40 5190 Ant2 5.86 1.85 7.71 24 Pass
NVNT n40 5190 MIMO 9.17 1.85 11.02 22.13 Pass
NVNT n40 5230 Antl 6.13 1.85 7.98 24 Pass
NVNT n40 5230 Ant2 5.58 1.85 7.43 24 Pass
NVNT n40 5230 MIMO 8.87 1.85 10.72 22.13 Pass
NVNT ac20 5180 Antl 6.07 1.35 7.42 24 Pass
NVNT ac20 5180 Ant2 5.47 1.35 6.82 24 Pass
NVNT ac20 5180 MIMO 8.79 1.35 10.14 22.13 Pass
NVNT ac20 5200 Antl 5.67 1.35 7.02 24 Pass
NVNT ac20 5200 Ant2 5.18 1.35 6.53 24 Pass
NVNT ac20 5200 MIMO 8.44 1.35 9.79 22.13 Pass
NVNT ac20 5240 Antl 5.56 1.35 6.91 24 Pass
NVNT ac20 5240 Ant2 5.08 1.35 6.43 24 Pass
NVNT ac20 5240 MIMO 8.34 1.35 9.69 22.13 Pass
NVNT ac40 5190 Antl 5.29 2 7.29 24 Pass
NVNT ac40 5190 Ant2 4.74 2 6.74 24 Pass
NVNT ac40 5190 MIMO 8.03 2 10.03 22.13 Pass
NVNT ac40 5230 Antl 4.83 2.05 6.88 24 Pass
NVNT ac40 5230 Ant2 4.33 2.05 6.38 24 Pass
NVNT ac40 5230 MIMO 7.6 2.05 9.65 22.13 Pass
NVNT ac80 5210 Antl 4.5 2.62 7.12 24 Pass
NVNT ac80 5210 Ant2 3.89 2.62 6.51 24 Pass
NVNT ac80 5210 MIMO 7.22 2.62 9.84 22.13 Pass

Note: Total power=Conducted power + Duty factor
Note: MIMO Power=ANT1 Power+ANT2 Power
Antenna Gain: ANT1:4.69dBi, ANT2:4.86dBi, Sum:7.87dBi
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

SISO:
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [01:24:04 PMDec 20, 2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset2.69 dB
Ref 22.69 dBm
Center Freq
5.180000000 GHz
Center 5.18 GHz
4Res BW 1 MHz #VBW 3 MHz oo Step
Channel Power Power Spectral Density
11.72 dBm /20 MHz 1.29 dBm /Hz
MSG STATUS
Power NVNT a 5180MHz Ant1
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [01:26:15 PMDec 20, 2024
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset2.68 dB
Ref 22.68 dBm
Center Freq
5.200000000 GHz
Center 5.2 GHz
4Res BW 1 MHz #VBW 3 MHz oo Step
Auto Man
Channel Power Power Spectral Density
11.23 dBm /20 MHz -61.78 dBm /Hz
MSG STATUS
Power NVNT a 5200MHz Ant1
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[01:28:39 PMDec 20, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

11.19 dBm /20 MHz

Center Freq
5.240000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-61.82 dBm /Hz

STATUS.

Power NVNT a 5240MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

[02:00:52 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

11.42 dBm /20 MHz

Center Freq
5.180000000 GHz

#VBW 3 MHz

Power Spectral Density

-61.59 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5180MHz Ant2
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[02:02:47 PMDec 20, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

11.09 dBm /20 MHz

Center Freq
5.200000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-61.92 dBm /Hz

STATUS.

Power NVNT a 5200MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

[02:04:24 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

10.89 dBm /20 MHz

Center Freq
5.240000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.12 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5240MHz Ant2
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[01:30:52 PMDec 20, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

10.64 dBm /20 MHz

Center Freq
5.180000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-62.37 dBm /Hz

STATUS.

Power NVNT n20 5180MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

[01:32:48 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

10.22 dBm /20 MHz

Center Freq
5.200000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.79 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5200MHz Antl
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[01:34:28 PMDec 20, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

10.06 dBm /20 MHz

Center Freq
5.240000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-62.95 dBm /Hz

STATUS.

Power NVNT n20 5240MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

[02:06:30 PM Dec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

10.28 dBm /20 MHz

Center Freq
5.180000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.74 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5180MHz Ant2
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[02:08:24 PMDec 20, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

10.00 dBm /20 MHz

Center Freq
5.200000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-63.01 dBm /Hz

STATUS.

Power NVNT n20 5200MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

[02:16:16 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

9.88 dBm /20 MHz

Center Freq
5.240000000 GHz

#VBW 3 MHz

Power Spectral Density

-63.13 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5240MHz Ant2
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

MIMO mode:
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [09:30:23 AMJan 03, 2025
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset2.69 dB
Ref 22.69 dBm
Center Freq
5.180000000 GHz
Center 5.18 GHz
4Res BW 1 MHz #VBW 3 MHz oo Step
Channel Power Power Spectral Density
7.22 dBm /20 MHz -65.79 dBm /Hz
MSG STATUS
Power NVNT n20 5180MHz Antl
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [09:30:29 AMJan 03, 2025
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 2.67 dB
Ref 22.67 dBm
Center Freq
5.180000000 GHz
Center 5.18 GHz
4Res BW 1 MHz #VBW 3 MHz oo Step
Auto Man
Channel Power Power Spectral Density
6.57 dBm /20 MHz -66.44 dBm /Hz
MSG STATUS
Power NVNT n20 5180MHz Ant2
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[09:32:31 AMJan 03, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

6.84 dBm /20 MHz

Center Freq
5.200000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-66.17 dBm /Hz

STATUS.

Power NVNT n20 5200MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

[09:32:36 AMJan 03, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

6.35 dBm /20 MHz

Center Freq
5.200000000 GHz

#VBW 3 MHz

Power Spectral Density

-66.66 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5200MHz Ant2
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[09:34:35 AMJan 03, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

6.75 dBm /20 MHz

Center Freq
5.240000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-66.26 dBm /Hz

STATUS.

Power NVNT n20 5240MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

[09:34:41 AMJan 03, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

6.31 dBm /20 MHz

Center Freq
5.240000000 GHz

#VBW 3 MHz

Power Spectral Density

-66.70 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5240MHz Ant2
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

SISO:
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [01:42:47 PMDec 20, 2024
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset2.68 dB
Ref 22.68 dBm
Center Freq
5.190000000 GHz
Center 5.19 GHz
4Res BW 1 MHz #VBW 3 MHz 6 oomtep
Channel Power Power Spectral Density
9.71 dBm /40 MHz -66.31 dBm /Hz
MSG STATUS
Power NVNT n40 5190MHz Antl
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [01:44:39 PMDec 20, 2024
Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset2.68 dB
Ref 22.68 dBm
Center Freq
5.230000000 GHz
Center 5.23 GHz
4Res BW 1 MHz #VBW 3 MHz 6 oomtep
Auto Man
Channel Power Power Spectral Density
9.41 dBm /40 MHz -66.62 dBm /Hz
MSG STATUS
Power NVNT n40 5230MHz Antl
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[03:34:18 PMDec 20, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 1 MHz

Channel Power

9.63 dBm /40 MHz

Center Freq
5.190000000 GHz

CF Step
8.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-66.39 dBm /Hz

STATUS.

Power NVNT n40 5190MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

[04:27:12 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 1 MHz

Channel Power

9.44 dBm /40 MHz

Center Freq
5.230000000 GHz

#VBW 3 MHz

Power Spectral Density

-66.58 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n40 5230MHz Ant2
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

MIMO mode:
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [09:43:18 AMJan 03, 2025
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset2.68 dB
Ref 22.68 dBm
Center Freq
5.190000000 GHz
Center 5.19 GHz
4Res BW 1 MHz #VBW 3 MHz 6 oomtep
Channel Power Power Spectral Density
6.44 dBm /40 MHz -69.58 dBm /Hz
MSG STATUS
Power NVNT n40 5190MHz Antl
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [09:43:24 AMJan 03, 2025
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 2.66 dB
Ref 22.66 dBm
Center Freq
5.190000000 GHz
Center 5.19 GHz
4Res BW 1 MHz #VBW 3 MHz 6 oomtep
Auto Man
Channel Power Power Spectral Density
5.86 dBm /40 MHz -70.17 dBm /Hz
MSG STATUS
Power NVNT n40 5190MHz Ant2
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.230000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[09:46:13 AMJan 03, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 1 MHz

Channel Power

6.13 dBm /40 MHz

Center Freq
5.230000000 GHz

CF Step
8.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-69.89 dBm /Hz

STATUS.

Power NVNT n40 5230MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

[09:46:18 AMJan 03, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.23 GHz
#Res BW 1 MHz

Channel Power

5.58 dBm /40 MHz

Center Freq
5.230000000 GHz

#VBW 3 MHz

Power Spectral Density

-70.44 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n40 5230MHz Ant2
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

SISO:
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [01:36:30 PMDec 20, 2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset2.69 dB
Ref 22.69 dBm
Center Freq
5.180000000 GHz
Center 5.18 GHz
4Res BW 1 MHz #VBW 3 MHz oo Step
Channel Power Power Spectral Density
9.50 dBm /20 MHz -63.51 dBm /Hz
MSG STATUS
Power NVNT ac20 5180MHz Ant1
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [01:38:23 PMDec 20, 2024
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset2.68 dB
Ref 22.68 dBm
Center Freq
5.200000000 GHz
Center 5.2 GHz
4Res BW 1 MHz #VBW 3 MHz oo Step
Auto Man
Channel Power Power Spectral Density
9.04 dBm /20 MHz -63.97 dBm /Hz
MSG STATUS
Power NVNT ac20 5200MHz Ant1
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[01:40:45 PMDec 20, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

8.95 dBm /20 MHz

Center Freq
5.240000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-64.06 dBm /Hz

STATUS.

Power NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

[02:43:46 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

9.25 dBm /20 MHz

Center Freq
5.180000000 GHz

#VBW 3 MHz

Power Spectral Density

-63.76 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5180MHz Ant2
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[02:54:48 PMDec 20, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

8.88 dBm /20 MHz

Center Freq
5.200000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-64.13 dBm /Hz

STATUS.

Power NVNT ac20 5200MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

[03:04:04 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

8.77 dBm /20 MHz

Center Freq
5.240000000 GHz

#VBW 3 MHz

Power Spectral Density

-64.24 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5240MHz Ant2
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

MIMO mode:
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [09:36:37 AMJan 03, 2025
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 2.69 dB
Ref 22.69 dBm
Center Freq
5.180000000 GHz
Center 5.18 GHz
4Res BW 1 MHz #VBW 3 MHz oo Step
Channel Power Power Spectral Density
6.07 dBm /20 MHz -66.94 dBm /Hz
MSG STATUS
Power NVNT ac20 5180MHz Antl
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [09:36:42 AMJan 03, 2025
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 2.67 dB
Ref 22.67 dBm
Center Freq
5.180000000 GHz
Center 5.18 GHz
4Res BW 1 MHz #VBW 3 MHz oo Step
Auto Man
Channel Power Power Spectral Density
5.47 dBm /20 MHz -67.54 dBm /Hz
MSG STATUS
Power NVNT ac20 5180MHz Ant2
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[09:38:27 AMJan 03, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

5.67 dBm /20 MHz

Center Freq
5.200000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-67.34 dBm /Hz

STATUS.

Power NVNT ac20 5200MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

[09:38:32 AMJan 03, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

5.18 dBm /20 MHz

Center Freq
5.200000000 GHz

#VBW 3 MHz

Power Spectral Density

-67.83 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5200MHz Ant2
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[09:39:59 AMJan 03, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

5.56 dBm /20 MHz

Center Freq
5.240000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-67.45 dBm /Hz

STATUS.

Power NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

[09:40:04 AMJan 03, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

5.08 dBm /20 MHz

Center Freq
5.240000000 GHz

#VBW 3 MHz

Power Spectral Density

-67.93 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5240MHz Ant2
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

SISO:
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [01:46:59 PMDec 20, 2024
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset2.68 dB
Ref 22.68 dBm
Center Freq
5.190000000 GHz
Center 5.19 GHz
4Res BW 1 MHz #VBW 3 MHz 6 oomtep
Channel Power Power Spectral Density
8.60 dBm /40 MHz -67.43 dBm /Hz
MSG STATUS
Power NVNT ac40 5190MHz Ant1
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [01:49:20 PMDec 20, 2024
Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset2.68 dB
Ref 22.68 dBm
Center Freq
5.230000000 GHz
Center 5.23 GHz
4Res BW 1 MHz #VBW 3 MHz 6 oomtep
Auto Man
Channel Power Power Spectral Density
8.30 dBm /40 MHz -67.72 dBm /Hz
MSG STATUS
Power NVNT ac40 5230MHz Antl
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[04:29:39 PM Dec 20, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 1 MHz

Channel Power

8.43 dBm /40 MHz

Center Freq
5.190000000 GHz

CF Step
8.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-67.59 dBm /Hz

STATUS.

Power NVNT ac40 5190MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

[04:32:15 PM Dec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 1 MHz

Channel Power

8.15 dBm /40 MHz

Center Freq
5.230000000 GHz

#VBW 3 MHz

Power Spectral Density

-67.87 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac40 5230MHz Ant2
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

MIMO mode:
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [09:47:17 AMJan 03, 2025
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 2.68 dB
Ref 22.68 dBm
Center Freq
5.190000000 GHz
Center 5.19 GHz
4Res BW 1 MHz #VBW 3 MHz 6 oomtep
Channel Power Power Spectral Density
5.29 dBm /40 MHz -70.73 dBm /Hz
MSG STATUS
Power NVNT ac40 5190MHz Antl
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [09:47:23 AMJan 03, 2025
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 2.66 dB
Ref 22.66 dBm
Center Freq
5.190000000 GHz
Center 5.19 GHz
4Res BW 1 MHz #VBW 3 MHz 6 oomtep
Auto Man
Channel Power Power Spectral Density
4.74 dBm /40 MHz -71.28 dBm /Hz
MSG STATUS
Power NVNT ac40 5190MHz Ant2
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.230000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[09:48:09 AMJan 03, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 1 MHz

Channel Power

4.83 dBm /40 MHz

Center Freq
5.230000000 GHz

CF Step
8.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-71.19 dBm /Hz

STATUS.

Power NVNT ac40 5230MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

[09:48:15 AMJan 03, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.23 GHz
#Res BW 1 MHz

Channel Power

4.33 dBm /40 MHz

Center Freq
5.230000000 GHz

#VBW 3 MHz

Power Spectral Density

-71.69 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac40 5230MHz Ant2
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

SISO:
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [01:51:32 PMDec 20, 2024
Center Freq 5.210000000 GHz Center Freq: 5.210000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset2.68 dB
Ref 22.68 dBm
Center Freq
5.210000000 GHz
Center 5.21 GHz
4Res BW 1 MHz #VBW 3 MHz i d
Channel Power Power Spectral Density
7.96 dBm /80 MHz -71.07 dBm /Hz
MSG STATUS
Power NVNT ac80 5210MHz Ant1
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [04:34:19 PMDec 20, 2024
Center Freq 5.210000000 GHz Center Freq: 5.210000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset2.68 dB
Ref 22.68 dBm
Center Freq
5.210000000 GHz
Center 5.21 GHz
4Res BW 1 MHz #VBW 3 MHz i d
Auto Man
Channel Power Power Spectral Density
7.77 dBm /80 MHz -71.26 dBm /Hz
MSG STATUS
Power NVNT ac80 5210MHz Ant2
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Report No: SSP24110368-3E

FCC ID: 2AD2W-LUMAS500

MIMO mode:
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [09:50:28 AMJan 03, 2025
Center Freq 5.210000000 GHz Center Freq: 5.210000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 2.68 dB
Ref 22.68 dBm
Center Freq
5210000000 GHz
Center 5.21 GHz
4Res BW 1 MHz #VBW 3 MHz i d
Channel Power Power Spectral Density
4.50 dBm /80 MHz 4.53 dBm /Hz
MSG STATUS
Power NVNT ac80 5210MHz Antl
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [09:50:34 AMJan 03, 2025
Center Freq 5.210000000 GHz Center Freq: 5.210000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 2.65 dB
Ref 22.65 dBm
Center Freq
5210000000 GHz
Center 5.21 GHz
4Res BW 1 MHz #VBW 3 MHz i d
Auto Man
Channel Power Power Spectral Density
3.89 dBm /80 MHz -75.14 dBm /Hz
MSG STATUS
Power NVNT ac80 5210MHz Ant2
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Report No: SSP24110368-3E FCC ID: 2AD2W-LUMAS500

3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Antl 19.445 Pass
NVNT a 5200 Antl 19.635 Pass
NVNT a 5240 Antl 19.634 Pass
NVNT a 5180 Ant2 19.797 Pass
NVNT a 5200 Ant2 19.544 Pass
NVNT a 5240 Ant2 19.738 Pass
NVNT n20 5180 Antl 19.989 Pass
NVNT n20 5200 Antl 19.812 Pass
NVNT n20 5240 Antl 20.058 Pass
NVNT n20 5180 Ant2 19.825 Pass
NVNT n20 5200 Ant2 20.028 Pass
NVNT n20 5240 Ant2 20.057 Pass
NVNT n40 5190 Antl 39.272 Pass
NVNT n40 5230 Antl 39.745 Pass
NVNT n40 5190 Ant2 39.07 Pass
NVNT n40 5230 Ant2 39.238 Pass
NVNT ac20 5180 Antl 19.99 Pass
NVNT ac20 5200 Antl 20.053 Pass
NVNT ac20 5240 Antl 20.09 Pass
NVNT ac20 5180 Ant2 20.114 Pass
NVNT ac20 5200 Ant2 20.012 Pass
NVNT ac20 5240 Ant2 20.147 Pass
NVNT ac40 5190 Antl 40.011 Pass
NVNT ac40 5230 Antl 40.037 Pass
NVNT ac40 5190 Ant2 39.894 Pass
NVNT ac40 5230 Ant2 39.724 Pass
NVNT ac80 5210 Antl 80.276 Pass
NVNT ac80 5210 Ant2 80.167 Pass

FCC Test Report Page 49 of 133



Report No: SSP24110368-3E
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. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.180000000 GHz

#IFGain:Low

[ [ntl

SENSE:PULSE] [

[01:24:23 PMDec 20, 2024

Center Freq: 5.180000000 GHz
Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

16.486 MHz

Transmit Freq Error
x dB Bandwidth

-52.836 kHz
19.44 MHz

% of OBW Power
x dB

Mkr3 5.18967 GHz

5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

18.7 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT a 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[ [ntl

SENSE:PULSE] [

[01:26:34 PMDec 20, 2024

Center Freq: 6.200000000 GHz

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

16.471 MHz

Transmit Freq Error
x dB Bandwidth

-66.173 kHz
19.64 MHz

% of OBW Power
x dB

Mkr3 6.209751 GHZ

-21.504 dBm

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

18.2 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT a 5200MHz Ant1
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FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.240000000 GHz

#IFGain:Low

[ [ntl

SENSE:PULSE] [

[01:28:59 PMDec 20, 2024

Center Freq: §.240000000 GHz
Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

16.467 MHz

Transmit Freq Error
x dB Bandwidth

-73.137 kHz
19.63 MHz xdB

% of OBW Power

Mkr3 5.249744 GHZ
-22.473 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

18.1 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT a 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[ [ntl

SENSE:PULSE] [

[02:01:13 PMDec 20, 2024

Center Freq: 5.180000000 GHz

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

16.496 MHz

Transmit Freq Error
x dB Bandwidth

-60.249 kHz
19.80 MHz xdB

% of OBW Power

Mkr3 5.189838 GHZ

-21.402 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

18.3 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT a 5180MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [02:03:06 PM Dec 20, 2024

Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.209696 GHz

Ref Offset 2.68 dB

Ref 22.68 dBm -21.574 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 18.0 dBm
16.472 MHz

Transmit Freq Error -75.404 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.54 MHz x dB -26.00 dB

MSG STATUS.

-26dB Bandwidth NVNT a 5200MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [02:04:43 PM Dec 20, 2024

Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.249821 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz

Man

Occupied Bandwidth Total Power 17.8 dBm
16.506 MHz

Transmit Freq Error -48.189 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.74 MHz x dB -26.00 dB

MSG STATUS.

-26dB Bandwidth NVNT a 5240MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [01:31:12 PMDec 20, 2024

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.189943 GHz

Ref Offset 2.69 dB

Ref 22698  -21.681dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 17.6 dBm
17.580 MHz

Transmit Freq Error -51.071 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.99 MHz x dB -26.00 dB

MSG STATUS.

-26dB Bandwidth NVNT n20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [01:33:06 PM Dec 20, 2024

Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.209848 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz

Man

Occupied Bandwidth Total Power 17.3 dBm
17.607 MHz

Transmit Freq Error -58.453 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.81 MHz x dB -26.00 dB

MSG STATUS.

-26dB Bandwidth NVNT n20 5200MHz Antl
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. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.240000000 GHz

#IFGain:Low

[ [ntl

SENSE:PULSE] [

[01:34:48 PMDec 20, 2024

Center Freq: §.240000000 GHz
Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

17.596 MHz

Transmit Freq Error
x dB Bandwidth

-36.264 kHz
20.06 MHz

% of OBW Power
x dB

Mkr3 5.249993 GHz
-23.346 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

17.1 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT n20 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[ [ntl

SENSE:PULSE] [

[02:06:49 PMDec 20, 2024

Center Freq: 5.180000000 GHz

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

17.604 MHz

Transmit Freq Error
x dB Bandwidth

-63.520 kHz
19.83 MHz

% of OBW Power
x dB

Mkr3 5.189849 GHz

-21.612 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

17.4 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT n20 5180MHz Ant2
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FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.200000000 GHz

#IFGain:Low

[ [ntl

SENSE:PULSE] [

[02:08:43 PMDec 20, 2024

Center Freq: 6.200000000 GHz
Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

17.598 MHz

Transmit Freq Error
x dB Bandwidth

-49.873 kHz
20.03 MHz xdB

% of OBW Power

Mkr3 6.209964 GHz
-24.606 dBm

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

17.0 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT n20 5200MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

[ [ntl

SENSE:PULSE] [

[02:16:35 PMDec 20, 2024

Center Freq: §.240000000 GHz

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

17.584 MHz

Transmit Freq Error
x dB Bandwidth

-57.644 kHz
20.06 MHz xdB

% of OBW Power

Mkr3 6.249971 GHZ

-21.631 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

16.9 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT n20 5240MHz Ant2
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FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.190000000 GHz

#IFGain:Low

[ [ntl

SENSE:PULSE] [

[01:43:06 PMDec 20, 2024

Center Freq: 5.190000000 GHz
Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

35.896 MHz

Transmit Freq Error
x dB Bandwidth

-61.591 kHz
39.27 MHz

% of OBW Power
x dB

Mkr3 6.209574 GHz
-27.561 dBm

Center Freq
5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz

17.4 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT n40 5190MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

[ [ntl

SENSE:PULSE] [

[01:44:59 PMDec 20, 2024

Center Freq: §.230000000 GHz

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

36.007 MHz

Transmit Freq Error
x dB Bandwidth

-8.740 kHz
39.75 MHz

% of OBW Power
x dB

Mkr3 5.249864 GHz

-31.602 dBm

Center Freq
5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

17.1 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT n40 5230MHz Antl
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [03:34:37 PM Dec 20, 2024

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None Frequency
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.209481 GHz

Ref Offset 2.68 dB

Ref 22688  -21.980dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz Span 60 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 17.3 dBm
35.883 MHz

Transmit Freq Error -53.846 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.07 MHz x dB -26.00 dB

MSG STATUS.

-26dB Bandwidth NVNT n40 5190MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [04:27:32 PMDec 20, 2024

Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.249567 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz Span 60 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 6.000000 Msz

Man

Occupied Bandwidth Total Power 17.0 dBm
35.967 MHz

Transmit Freq Error -51.894 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.24 MHz x dB -26.00 dB

MSG STATUS.

-26dB Bandwidth NVNT n40 5230MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [01:36:48 PM Dec 20, 2024

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.189954 GHz

Ref Offset 2.69 dB

Ref 22698 -24.627 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 16.6 dBm
17.656 MHz

Transmit Freq Error -40.870 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.99 MHz x dB -26.00 dB

MSG STATUS.

-26dB Bandwidth NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [01:38:42 PM Dec 20, 2024

Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.209963 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz

Man

Occupied Bandwidth Total Power 16.1 dBm
17.613 MHz

Transmit Freq Error -64.019 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.05 MHz x dB -26.00 dB

MSG STATUS.

-26dB Bandwidth NVNT ac20 5200MHz Antl
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FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.240000000 GHz

#IFGain:Low

[ [ntl

SENSE:PULSE] [

[01:41:04 PMDec 20, 2024

Center Freq: §.240000000 GHz
Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

17.656 MHz

Transmit Freq Error
x dB Bandwidth

-43.593 kHz
20.09 MHz

% of OBW Power
x dB

Mkr3 6.250002 GHZ
-25.343 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

16.0 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[ [ntl

SENSE:PULSE] [

[02:44:05 PM Dec 20, 2024

Center Freq: 5.180000000 GHz

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

17.625 MHz

Transmit Freq Error
x dB Bandwidth

-51.897 kHz
20.11 MHz

% of OBW Power
x dB

Mkr3 6.190005 GHZ

-25.931 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

16.3 dBm

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT ac20 5180MHz Ant2

FCC Test Report

Page 59 of 133



Report No: SSP24110368-3E FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [02:55:07 PM Dec 20, 2024

Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.209966 GHz

Ref Offset 2.68 dB

Ref 2268d8BM  -25.444dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 16.0 dBm
17.645 MHz

Transmit Freq Error -39.750 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.01 MHz x dB -26.00 dB

MSG STATUS.

-26dB Bandwidth NVNT ac20 5200MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [03:04:24 PM Dec 20, 2024

Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.250028 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz

Man

Occupied Bandwidth Total Power 15.9 dBm
17.647 MHz

Transmit Freq Error -45.221 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.15 MHz x dB -26.00 dB

MSG STATUS.

-26dB Bandwidth NVNT ac20 5240MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [01:47:17 PMDec 20, 2024

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None Frequency
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.209944 GHz

Ref Offset 2.68 dB

Ref 22688  -27.353dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz Span 60 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 16.2 dBm
35.973 MHz

Transmit Freq Error -61.549 kHz % of OBW Power 99.00 %
x dB Bandwidth 40.01 MHz x dB -26.00 dB

MSG STATUS.

-26dB Bandwidth NVNT ac40 5190MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [01:49:40 PM Dec 20, 2024

Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.249992 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz Span 60 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 6.000000 Msz

Man

Occupied Bandwidth Total Power 16.0 dBm
36.019 MHz

Transmit Freq Error -26.671 kHz % of OBW Power 99.00 %
x dB Bandwidth 40.04 MHz x dB -26.00 dB

MSG STATUS.

-26dB Bandwidth NVNT ac40 5230MHz Antl
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [04:29:59 PM Dec 20, 2024

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None Frequency
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.2099 GHz

Ref Offset 2.68 dB

Ref 2268d8Bm  -30.442dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz Span 60 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 16.2 dBm
36.027 MHz

Transmit Freq Error -46.723 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.89 MHz x dB -26.00 dB

MSG STATUS.

-26dB Bandwidth NVNT ac40 5190MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [04:32:35 PM Dec 20, 2024

Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.249844 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz Span 60 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 6.000000 Msz

Man

Occupied Bandwidth Total Power 15.8 dBm
36.016 MHz

Transmit Freq Error -17.563 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.72 MHz x dB -26.00 dB

MSG STATUS.

-26dB Bandwidth NVNT ac40 5230MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [01:51:50 PM Dec 20, 2024

Center Freq 5.210000000 GHz Center Freq: 5.210000000 GHz Radio Std: None Frequency
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.250138 GHZ

Ref Offset 2.68 dB

Ref 22688  -30.404 dBm

Center Freq
5.210000000 GHz

Center 5.21 GHz Span 120 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 12.000000 Msz

Occupied Bandwidth Total Power 16.3 dBm
75.675 MHz

Transmit Freq Error 217 Hz % of OBW Power 99.00 %
x dB Bandwidth 80.28 MHz x dB -26.00 dB

MSG STATUS.

-26dB Bandwidth NVNT ac80 5210MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [04:34:40 PM Dec 20, 2024

Center Freq 5.210000000 GHz Center Freq: 5.210000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.250124 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.210000000 GHz

Center 5.21 GHz Span 120 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 12.000000 Msz

Man

Occupied Bandwidth Total Power 16.1 dBm
75.623 MHz

Transmit Freq Error 40.527 kHz % of OBW Power 99.00 %
x dB Bandwidth 80.17 MHz x dB -26.00 dB

MSG STATUS.

-26dB Bandwidth NVNT ac80 5210MHz Ant2
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